ANNEX 1 TEST DATA

FCC ID: 2BR3I-FS210P

Applicant: Hunan Chuangke Photoelectric Co. LTD
. No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Address: - . )
Wangcheng District, Changsha city, Hunan Province
Manufacturer: Hunan Chuangke Photoelectric Co. LTD
. No.9 Factory Building, Electronic Information Manufacturing Base, N0.199, Aviation Road,
Address: - . )
Wangcheng District, Changsha city, Hunan Province
Product Name: Projector
Trade Mark: N/A

FS210P

Model Number: 01, 01Pro, O1Max, P10

Date of Receipt: Aug. 13, 2025

Test Date: Aug. 13, 2025 - Sep. 10, 2025

Date of Report: Sep. 10, 2025

Prepared By: Shenzhen DL Testing Technology Co., Ltd.
101-201, Comprehensive Building, Tongzhou Electronics Longgang Factory Area, No.l

Address: Baolong Fifth Road, Baolong Community, Baolong Street, Longgang District, Shenzhen,
China

Applicable FCC PART 15 C 15.247

Standards: ANSI C63.10-2020

Test Result: Pass
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1. Dwell Time
Condition | Mode Frequency Antenna Pulse Time Total Dwell Time Period Time Limit Verdict
(MHz) (ms) (ms) (ms) (ms)
NVNT 1-DH1 2441 Antl 0.382 122.24 31600 400 Pass
NVNT 1-DH3 2441 Antl 1.639 262.24 31600 400 Pass
NVNT 1-DH5 2441 Antl 2.886 307.84 31600 400 Pass
NVNT 2-DH1 2441 Antl 0.386 123.52 31600 400 Pass
NVNT 2-DH3 2441 Antl 1.643 262.88 31600 400 Pass
NVNT 2-DH5 2441 Antl 2.885 307.733 31600 400 Pass
NVNT 3-DH1 2441 Antl 0.392 125.44 31600 400 Pass
NVNT 3-DH3 2441 Antl 1.643 262.88 31600 400 Pass
NVNT 3-DH5 2441 Antl 2.894 308.693 31600 400 Pass
Dwell NVNT 1-DH1 2441MHz Antl
[ K:{sigm Spccwrr\ Analyzar - Swept 54 B
TrigDelay5000ps  Ava Type: LogPur
PNO: Fast ~»—  17ig: Video
IFGain:Low #Atten: 30 dB
Ref Offset 686 dB
Ref 20.00 dBm
4142
Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz
10 I
11 IR S ———————
Dwell NVNT 1-DH3 2441MHz Antl
[ K:{sigm Spccwrr\ Analyzar - Swept 54 B
TrigDelay5000ps  Ava Type: LogPur
PNO: Fast ~»—  17ig: Video
IFGain:Low #Atten: 30 dB !
ef Offset 6 86 AMkr1 1.639 ms
Ref 26,00 dBm 144d
Center 2.441000000 GHz
.0 #VBW 3.0 MHz
Dwell NVNT 1-DH5 2441MHz Antl
Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 2 of 40
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Test Report

Keysight Spectrum Analyzer - Swept 54 =
RL ENSEIN T 6:47 AM Aug 30, 2025
Center Freq 2.441000000 GHz Trig I‘;';-:N‘wups Avg Type: Log-Pwr &
g: Video

PNO: Fast ~#— 11
IFG #A

Ref Offset 6,86 dB AMkr1 2.8?(_? ms|
Ref 20.00 dBm 47 dB

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKR MODE TR E FUNCTION | FUNCTION ¥DTH

Dwell NVNT 2-DH1 2441MHz Antl

Keysight Specinum Analyzer - Swept 54 =
RL ENSE IV ] 0B:59:31 AM Aug 30, 2025
Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr TrACE
PNO: Fast ~—  11ig: Video
IFGain:Low #Atten: 30 dB

Ref Offset 6.86 dB
Ref 20,00 dBm

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKR MODE TR E FUNCTION | FUNCTION ¥DTH

Dwell NVNT 2-DH3 2441MHz Antl

Keysight Spectrum Analyzer - Swept 54

RL ENSE IV T

Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr
PNO: Fast ~—  11ig: Video

I w

#Atten: 30 dB

Ref Offset 6.86 dB AMkr1 1 .S:L ms
Ref 20,00 dBm 1.36 dB

142
4

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKR MODE TR E FUNCTION | FUNCTION ¥DTH

Dwell NVNT 2-DH5 2441MHz Antl

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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Test Report

Keysight Spectrum Analyzer - Swept 54 =
AL ENSE IV ] 08:01:31 AM Aug 30, 2025
Center Freq 2.441000000 GHz Iris I‘;'f?:*v@‘iﬂws Avg Type: Log-Pwr TrACE
g: Video
#A

PNO: Fast
IFG:

- AMKr1 2.885 ms|
Ref Offset 6.86 dB
Ref 20,00 dBm 0.09 dB

m

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKR MODE TR E FUNCTION | FUNCTION ¥DTH

Dwell NVNT 3-DH1 2441MHz Antl

Naysight Spectrunm Analyass - Swept SA o
RL E ] 09:04:33 AM Aug 30, 2025
Center Freq 2.441000000 GHz T"s Dv'avWD“ us Avp Type: Log-Pwr Tace

PNO: Fast ~#— 111Q

IFGain:Low Mm IW dB8

Ref Offset 6.86 dB
Ref 20,00 dBm

Center 2.441000000 GHz
#VBW 3.0 MHz

Dwell NVNT 3-DH3 2441MHz Antl

Keysight Spectrum Analyzer - Swept 54

RL ENSE IV T

Center Freq 2.441000000 GHz Trig Delay-500.0 ps Avg Type: Log-Pwr
PNO: Fast ~—  11ig: Video

I w

#Atten: 30 dB

Ref Offset 6.86 dB AMkr1 1.643 ms
Ref 20,00 dBm dB

Center 2.441000000 GHz
Res BW 1.0 MHz #VBW 3.0 MHz

MKF, MODE TR FUNCTION | FUNCTION ¥DTH

Dwell NVNT 3-DH5 2441MHz Antl

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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it Spectrum Analyzer - Swept SA

AL
Center Freq 2. 000000 GHz

g AMkKr1 2.894 ms
Ref Offset 6.86 dB
R:ef 20,00 dBm .44 dB|

Center 2.441000000 GHz

p
#VBW 3.0 MHz Sweep 10.00 ms (10001 pts]

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 40
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Limit Verdict
(MHz) (dBm) (dBm)
NVNT 1-DH5 2402 Antl 3.407 21 Pass
NVNT 1-DH5 2441 Antl 3.25 21 Pass
NVNT 1-DH5 2480 Antl 1.405 21 Pass
NVNT 2-DH5 2402 Antl 4.123 21 Pass
NVNT 2-DH5 2441 Antl 4.026 21 Pass
NVNT 2-DH5 2480 Antl 2.268 21 Pass
NVNT 3-DH5 2402 Antl 4.437 21 Pass
NVNT 3-DH5 2441 Antl 4.374 21 Pass
NVNT 3-DH5 2480 Antl 2.582 21 Pass

Power NVNT 1-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL E F
Center Freq 2.402000000 GHz
PNO: Fast
IFGain:Low

Ref Offset 7.02 dB
Ref 20.00 dBm

Center 2.402000 GHz

#VBW 6.0 MHz

Avg Type: Log-Pwr
s Trig: FreeRun AvglHold: 100100 v ;
#Atten: 30 dB o —
Mkr1 2.401 972 GHz
3.407 dBm

Span 10.00 MHz,
Sweep 1.333 ms (10001 pts|

sTATUS

Power NVNT 1-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Swept SA
RL E F
Center Freq 2.441000000 GHz
PNO: Fast
IFGain:Low

Ref Offset 6.86 dB
Ref 20.00 dBm

Center 2.441000 GHz

#VBW 6.0 MHz

Avg Type: Log-Pwr
s Trig: FreeRun AvglHold: 100100
#Atten: 30 dB .
Mkr1 2.440 934 GHz

3.250 dBm)

Span 10.00 MHz,
Sweep 1.333 ms (10001 pts|

sTATUS

Power NVNT 1-DH5 2480MHz Antl

Test Report Tel: 400-688-3552
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[ Keysight Spectrum Analyzer - Swept SA
RL -

Center Freq 2.480000000 GHz ] ) ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun AvglHold: 100/100

IFGain:Low #Atten: 30 dB

Ref Offset 6.33 dB
Ref 20.00 dBm

/

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 2-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA ]

AL E ENSEIN ]
Center Freq 2.402000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~s—  Trig: Free Run Avg|Hold: 1001100

IFGain:Low #Atten: 30 dB
Mkr1 2.401 861 GHz
Ref Offset 7.02 dB
Ref 20.00 dBm 4.123 dBm

Center 2.402000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 2-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Swept SA

Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 6.96 dB Mkr1 2.441 088 GHz
Ref 20.00 dBm 4.026 dBm

Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 2-DH5 2480MHz Antl

Page 7 of 40
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ] ) ) Avg Type: Log-Pwr
PNO: Fast —»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.480 091 GHz
2

Ref Offset 6.33 dB
268 dBm

Ref 20.00 dBm

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 3-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept SA ]

Avg Type: Log-Pwr
PNO: Fast —s—  17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB

Mkr1 2.401 940 GHz
Ref Offset 7.02 dB
Reef ZDE.!UD dBm 4.437 dBm

Center 2.402000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 3-DH5 2441MHz Antl

[ Kepight Spectrum Analyzer - Swept SA
Avg Type: Log-Pwr
PNO: Fast —s—  17ig: FreeRun AvglHold: 100/100
IFGain:Low #Atten: 30 dB
Ref Offset 6.96 dB Mkr1 2.440 945 GHz
Ref 20.00 dBm 4.374 dBm)

Center 2.441000 GHz Span 10.00 MHz
Res BW 2.0 MHz #VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

Power NVNT 3-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 8 of 40
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[ Keysight Spectrum Analyzer - Swept SA
RL

Center Freq 2.480000000 GHz ) Avg Type: Log-Pwr
PNO: Fast ~— 17ig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 6.33 dB
Ref 20.00 dBm

Center 2.480000 GHz Span 10.00 MHz
#VBW 6.0 MHz Sweep 1.333 ms (10001 pts|

G STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 40
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3. -20dB Bandwidth

Condition Mode Frequency (MHz) Antenna -20 dB Bandwidth (MHz) Verdict
NVNT 1-DH5 2402 Antl 0.999 Pass
NVNT 1-DH5 2441 Antl 1.013 Pass
NVNT 1-DH5 2480 Antl 0.99 Pass
NVNT 2-DH5 2402 Antl 1.283 Pass
NVNT 2-DH5 2441 Antl 1.3 Pass
NVNT 2-DH5 2480 Antl 1.332 Pass
NVNT 3-DH5 2402 Antl 1.288 Pass
NVNT 3-DH5 2441 Antl 1.299 Pass
NVNT 3-DH5 2480 Antl 1.302 Pass

-20dB Bandwidth NVNT 1-DH5 2402MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW

RL E A
Center Freq 2.402000000 GHz

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

iCenter 2,402 GHz
#Res BW 30 kHz

Occupied Bandwidth
897.67 kHz
30.290 kHz
999.4 kHz

Transmit Freq Error
x dB Bandwidth

s Trig: FreeRun

Center Freq: 2.402000000 GHz

#Atten: 30 dB

#VBW 100 kHz

Total Power 9.60 dBm

% of OBW Power
x dB

99.00 %
-20.00 dB

sTATUS

Avg|Hold: 100/100

09:12:04 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Span 2 MHz|
Sweep 2.667 ms

-20dB Bandwidth NVNT 1-DH5 2441MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Fre 2.4410000[} GHz

#IFGain:Low

Ref Offset 6.86 dB
Ref 26.86 dBm

iCenter 2,441 GHz
#Res BW 30 kHz

Occupied Bandwidth

895.59 kHz
39.472 kHz
1.013 MHz

Transmit Freq Error
x dB Bandwidth

s Trig: FreeRun

Center Freq: 2.441000000 GHz

#Atten: 30 dB

#VBW 100 kHz

Total Power 9.68 dBm

99.00 %
-20.00 dB

% of OBW Power
x dB

sTATUS

Avg|Hold: 100/100

09:14:53 AM Aug 30, 2025
Radio Std: None

Radio Device: BTS

Mkr3 2.441546 GHz
-20.236 dBm

Span 2 MHz|
Sweep 2.667 ms

-20dB Bandwidth NVNT 1-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW p—
AL E ENSE IV ] 09:16:22 AM Aug 30, 2025
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Atten: 30 dB Radio Device: BTS

oa Mkr3 2.480536 GHZ
Reof 2033 dBem -21.077 dBm

Center 2.48 GHz ] Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 7.77 dBm
893.79 kHz

Transmit Freq Error 40.892 kHz % of OBW Power 99.00 %

x dB Bandwidth 990.3 kHz x dB -20.00 dB

-20dB Bandwidth NVNT 2-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
R ENSEIN T 09:18:10 AM Aug 30, 2025
Center Freq: 2.402000000 GHz Radio Std: None
—»~  Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 7.02 dB
Ref 27.02 dBm

Center 2.402 GHz ] Span 2 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 9.19 dBm
1.1961 MHz

Transmit Freq Error 39.017 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.283 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 2-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
5 ENSE I T 09:20:18 AM Aug 30, 2025
Center Freq: 2.441000000 GHz Radio Std: None
—»~  Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Arten: 30 dB Radio Device: BTS

e Mkr3 2.44169 GHz
Ras Fi5'558 dBm

iCenter 2.441 GHz Span 2 MHz|
‘Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 8.88 dBm
1.1977 MHz

Transmit Freq Error 39.956 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.300 MHz x dB -20.00 dB

-20dB Bandwidth NVNT 2-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 11 of 40
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[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz
#IFGain:Low

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2046 MHz
46.074 kHz
1.332 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.480000000 GHz

09:21:47 AM Aug 30, 2025
Radio Std: None
Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

Mkr3 2.480712 GHz
-23.916 dBm

Span 2 MHz|

#VBW 100 kHz Sweep 2.667 ms

Total Power 6.71 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

-20dB Bandwidth NVNT 3-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.402000000 GHz
#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

Center 2.402 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.1942 MHz
35.729 kHz
1.288 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 GHz

o | ar ]

09:23:30 AM Aug 30, 2025
Radio Std: None

Trig: Free Run

#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

Mkr3 2.40268 GHz
-18.129 dBm

Span 2 MHz|

#VBW 100 kHz Sweep 2.667 ms

Total Power 9.46 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

-20dB Bandwidth NVNT 3-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.441000000 GHz
#IFGain:Low

Ref Offset 6.86 dB
Ref 26.86 dBm

Center 2441 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2070 MHz
34.657 kHz
1.299 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.441000000 GHz

-] ekl
09:25: Aug 30, 2025
Radio Std: None
Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

Mkr1 2.441 GHZ
-4.6001 dBm

Span 2 MHz|

#VBW 100 kHz Sweep 2.667 ms

Total Power 8.95 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

-20dB Bandwidth NVNT 3-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 12 of 40
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08:27:00 AM Aug 30, 2025

Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100

—-—
#IFGain:Low #Atten: 30 dB

[ Keysight Spectrum Analyzer - Occupied BW
RL -

Radio Device: BTS

. Mkr3 2.480689 GHZ
Ref 26.33 dBm -21.095 dBm

Span 2 MHz|

Center 2.48 GHz
‘Res BW 30 kHz #VBW 100 kHz Sweep 2.667 ms

Occupied Bandwidth Total Power 7.45 dBm

1.2007 MHz
Transmit Freq Error 37.758 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.302 MHz x dB -20.00 dB

Page 13 of 40
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4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT 1-DH5 2402 Antl 0.8964197601
NVNT 1-DH5 2441 Antl 0.9027814008
NVNT 1-DH5 2480 Antl 0.8926030739
NVNT 2-DH5 2402 Antl 1.199930614
NVNT 2-DH5 2441 Antl 1.193058912
NVNT 2-DH5 2480 Antl 1.202978644
NVNT 3-DH5 2402 Antl 1.213231817
NVNT 3-DH5 2441 Antl 1.213007068
NVNT 3-DH5 2480 Antl 1.204179209

OBW NVNT 1-DH5 2402MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW

RL E A
Center Freq 2.402000000 GHz

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

iCenter 2,402 GHz
#Res BW 30 kHz

Occupied Bandwidth
896.42 kHz
36.945 kHz
997.4 kHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 G
s Trig: FreeRun

#Atten: 30 dB

#VBW 100 kHz

Total Power

% of OBW Power
x dB

Hz Radio Std: None

Avg|Hold: 100/100

Radio Device: BTS

10.1 dBm

99.00 %
-20.00 dB

sTATUS

09:11:54 AM Aug 30, 2025

Span 3 MHz|
Sweep 3.333 ms

OBW NVNT 1-DH5 2441MHz Antl

—
[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Fre 2.4410000[} GHz

#IFGain:Low

Ref Offset 6.86 dB
Ref 26.86 dBm

iCenter 2,441 GHz
#Res BW 30 kHz

Occupied Bandwidth

902.78 kHz
40.184 kHz
1.014 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.441000000 GHz
s Trig: FreeRun

#Atten: 30 dB

#VBW 100 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 100/100

Radio Device: BTS

9.76 dBm

99.00 %
-20.00 dB

sTATUS

Radio Std: None

09:14:43 AM Aug 30, 2025

Span 3 MHz|
Sweep 3.333 ms

OBW NVNT 1-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW ERE=
AL E ENSE IV ] 08:16:13 AM Aug 30, 2025
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz ] Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power 7.95 dBm
892.60 kHz

Transmit Freq Error 40.680 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.020 MHz x dB -20.00 dB

OBW NVNT 2-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
RL R ENSE I T 09:17:59 AM Aug 30, 2025
Center Freq 2.402000000 GHz Center Freq: 2.402000000 GHz Radio Std: None
—»~  Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 7.02 dB
Ref 27.02 dBm

Center 2.402 GHz
‘Res BW 30 kHz #VBW 100 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 9.30 dBm
1.1999 MHz

Transmit Freq Error 42.552 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.281 MHz x dB -20.00 dB

OBW NVNT 2-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW ERE=
RL R ENSE I T 09:20:07 AM Aug 30, 2025
Center Freq 2.441000000 GHz Center Freq: 2.441000000 GHz Radio Std: None
—»~  Trig: Free Run Avg|Hold: 1001100
HFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 6.86 dB
Ref 26,86 dBm

Center 2.441 GHz ] Span 3 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 3.333 ms|

Occupied Bandwidth Total Power 9.44 dBm
1.1931 MHz

Transmit Freq Error 39.474 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.309 MHz x dB -20.00 dB

OBW NVNT 2-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 40


mailto:service@dl-cert.com

[ Keysight Spectrum Analyzer - Occupied BW
RL

Center Freq 2.480000000 GHz

#IFGain:Low

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2030 MHz
43.574 kHz
1.307 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.480000000 GHz

09:21:35 AM Aug 30, 2025
Radio Std: None
Trig: Free Run
#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

Span 3 MHz|

#VBW 100 kHz Sweep 3.333 ms

Total Power 7.29 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

OBW NVNT 3-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

AL E
Center Freq 2.402000000 GHz

#IFGain:Low

Ref Offset 7.02 dB
Ref 27.02 dBm

| ety

Center 2.402 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2132 MHz
34.556 kHz
1.304 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.402000000 GHz

o | ar ]

09:23:18 AM Aug 30, 2025
Radio Std: None

Trig: Free Run

#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

#VBW 100 kHz Sweep 3.333 ms

Total Power 9.13 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

OBW NVNT 3-DH5 2441MHz Antl

[ Keysight Spectrum Analyzer - Occupied BW

#IFGain:Low

Ref Offset 6.86 dB
Ref 26,86 dBm

Center 2441 GHz
‘Res BW 30 kHz

Occupied Bandwidth

1.2130 MHz
36.311 kHz
1.308 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 2.441000000 GHz

o | ar ]

09:25:14 AM Aug 30, 2025
Radio Std: None

Trig: Free Run

#Atten: 30 dB

Avg|Hold: 100/100
Radio Device: BTS

Span 3 MHz|

#VBW 100 kHz Sweep 3.333 ms

Total Power 9.12 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

OBW NVNT 3-DH5 2480MHz Antl

Test Report Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dI-cert.com
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[ Keysight Spectrum Analyzer - Occupied BW ERE=
AL E ENSE IV T 09:26:47 AM Aug 30, 2025
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
-+~ Trig: Free Run Avg|Hold: 1001100
HIFGain:Low #Arten: 30 dB Radio Device: BTS

Ref Offset 6.33 dB
Ref 26,33 dBm

Center 2.48 GHz Span 3 MHz|
‘Res BW 30 kHz #VBW 100 kHz Sweep 3.333 ms

Occupied Bandwidth Total Power 7.39 dBm
1.2042 MHz

Transmit Freq Error 35.469 kHz % of OBW Power 99.00 %

x dB Bandwidth 1.289 MHz x dB -20.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 17 of 40
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4. Carrier Frequencies Separation

Condition Mode Antenna Hopping Freql (MHz) Hopping Freg2 (MHz) HFS (MHz) Limit (MHz) Verdict
NVNT 1-DH5 Antl 2401.891 2402.881 0.99 0.666 Pass
NVNT 1-DH5 Antl 2440.897 2441.911 1.014 0.675 Pass
NVNT 1-DH5 Antl 2479.203 2480.073 0.87 0.660 Pass
NVNT 2-DH5 Antl 2402.038 2403.04 1.002 0.855 Pass
NVNT 2-DH5 Antl 2441.215 2441.884 0.669 0.867 Pass
NVNT 2-DH5 Antl 2479.068 2479.872 0.804 0.888 Pass
NVNT 3-DH5 Antl 2401.867 2402.869 1.002 0.859 Pass
NVNT 3-DH5 Antl 2440.864 2441.896 1.032 0.866 Pass
NVNT 3-DH5 Antl 2479.056 2480.202 1.146 0.868 Pass

CFS NVNT 1-DH5 2402MHz Antl

[ Keysight Spectrum Analyzer - Swept 54 = |
AL E F s _ 5637 :
Center Freq 2.402500000 GHz Avg Type: Log-Pwr A
AvglHold:>100100 v

PNO: Tas Trig: Free Run

Ref Offset 7.02 dB
Ref 20.00 dBm

Span 3.000 MHz

#VBW 1.0 MHz

Y FUNCTION | FUNCTION WIDTH

0B:57:20 AM Aug 30, 2025

Avg Type: Log-Pwr
Avg|Hold:>100100

o Mkr1 2.440 897 GHz
Ref Offset5.86 dB P
Ref 20.00 dBm 3.103 dBm

Center 2.441500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz

CFS NVNT 1-DH5 2480MHz Antl

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 18 of 40
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Test Report

Keysight Spectrum Analyzer - Swept SA o | ar ]
AL ENSE IV ] 08:59:15 AM Aug 30, 2025
Center Freq 2.479500000 GHz B Avg Type: Log-Pwr B

PNO: Fast 0 1rig: FreeRun Avg|Hold:>100100
IFGain:Low #Arten: 30 dB

= MKr1 2.479 203 GHz
Ref Offset 6.33 dB
Ref 20,00 dBm 1.191 dBm

Center 2.479500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

CFS NVNT 2-DH5 2402MHz Antl

Naysight Spectrunm Analyass - Swept SA )
RL ENSE IV ] 09:01:20 AM Aug 30, 2025
Center Freq 2.402500000 GHz B Avg Type: Log-Pwr TR
PNO:Fast D Trig: FreeRun Avg|Hold:>1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.02 dB Mkr1 2 40” 038 GHz
Ref 20.00 dBm -

Center 2.402500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

MKF, MODE TR

CFS NVNT 2-DH5 2441MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.441500000 GHz Avg Type: Log-Pwr
PRO: Fast 50 Tr-s Free Run Avg|Hold:>1001100
I - #Atten: 30 dB

Ref Offset 6.86 dB
Ref 20,00 dBm

(Center 2.441500 GHz Span 3.000 MHz
#VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION | FUNCTION ¥DTH

CFS NVNT 2-DH5 2480MHz Antl

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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Test Report

Keysight Spectrum Analyzer - Swept 54 e
AL ENSE IV T 08:04:11 AM Aug 30, 2025
Center Freq 2.479500000 GHz B Avg Type: Log-Pwr B
~ Avg|Hold:>1001100

PNO: Fast (50 1rig: Free Run
IFGain:Low #Atten: 30 dB

Ref Offset 6.33 dB
Ref 20,00 dBm

Center 2.479500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

FUNCTION WIDTH

CFS NVNT 3-DH5 2402MHz Antl

Naysight Spectrunm Analyass - Swept SA )
RL ENSE:IN h 06:40 AM Aug 30, 2025
Center Freq 2.402500000 GHz ) Avg Type: Log-Pwr

PNO:Fast D Trig: FreeRun Avg|Hold:>1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7.02 dB
Ref 20,00 dBm

Center 2.402500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)

MKF, MODE TR

1 _znm'.r-m

CFS NVNT 3-DH5 2441MHz Antl

Keysight Spectrum Analyzer - Swept 54
RL EnsEIN ~
Center Freq 2.441500000 GHz Avg Type: Log-Pwr

PRO: Fast 50 Tr-s Free Run Avg|Hold:>1001100
I - #Atten: 30 dB

6 Mkr1 2.440 864 GHz
Ref Offset 6.86 dB p
R:ef 20,00 dBm 3.081 dBm

Center 2.441500 GHz Span 3.000 MHz
#Res BW 300 kHz #VBW 1.0 MHz Sweep 1.000 ms (1001 pts)
MKF, MODE TR FUNCTION | FUNCTION ¥DTH

| 1."'-Il'l_!mﬁ"ﬂ
2441896 GHz

CFS NVNT 3-DH5 2480MHz Antl

Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dI-cert.com
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